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WREEEET-SEMA] BA28 3. 91V 4900mAh 19. 16Wh (Rated) 5000mAh

5 d MR T Eh4l/ =
Name of Sample [ s 5 | Rechargeable Li-ion Battery BA28 3.91V 4900mAh 19. 16Wh (Rated) 5000mAh
English 19. 55Wh (Typical)
s 1123110549
Sample No.
e A Yo JRITE 32 FL T IR 493 AT PR 22 )
Consignor SUNWODA Electronic Co., Ltd.
A FE#Ly YA LB GERHR A RA T 2 — 25 A7)
Manufacturer Shenzhen Sunwoda Intelligence Technology Co., Ltd. First Branch
Hom 7 ik AT CalgnAndsafE )

Test method

ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3

BCA . B bR T 1)

D ' "\\ > :
%Ji*’l’/{i ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. 7T&Amend. 1 Section 38.3
W
Aﬁ' it T, RO I
ppearance Black and silvery Aluminum—plastics shell
3 D A 2
H iz B3 9023-11-22 HriAeie B 2023-11-27 ~ 2023-12-17
Accepted Date Test Date
Yo% B T BERROL ; S ; R B)) s s s AME R B i Fa i s s
SRl hel Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
é%&;mu, RO L GRIRRIbRHET- M) ST/SG/AC. 10/11/Rev. 7&Amend. 1 38. 3brHEE:
*@m‘j«a‘%} The sample has passed the test items of UN Manual of Tests and Cr 1te1 ia
ST/SG/AC. 10/11/Rev. 7T&Amend. 1 Section 38. 3 N
Conclusion \\ '” 1N\
/| 3
E3% A 4 (Date) : zozé 12— 18, T\
Py A7 B L S L Rechargeable Single Cell Battery. / H \1_\ ,lb I/{;AU ﬁ\
/- | S Y e iy
| Z 4 7O /\f\\}/
Comment ‘§\ J/\V,’/// % >, /
ENA Y END 4
?\%;OJ 4
Consignor 518108
Address Post Code
w144y T 2 B
Approver: Checker: Compller
R%

Title:

EEAL 22 34 (Head of Electrochemical Testing Department)




A T RRAS AT PR B
ol U S
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report

NO. 1123110549

2/11
-? . vl £ g/l /i
Name of Test Standard requirement or The .
No a Test Result | Conclusion | R !
. Clause Number of Standard emarx
Iltems
A GABSFIFRAET
T’%Eﬁ?ﬂ MY ST/SG/AC. 10/11/Rev. 7&Amend. 1 38. 3 WEEE 1
1 Alt‘itude %Tl , o See Appendix 1 s /
UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 7T&Amend. 1 Section 38.3
Test T. 1
WA GRS FIRRAET
N EY ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 X Wk 2
) w3 L% po y
il See A dix 2 &
Thermal test UN Manual of Tests and Criteria o6 Appendlx P;SQPd
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 o
Test T.2
Wehr B GRIGANFRAET
= MY ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 W% 3
3 14 S5 .
3 e wT. 3 - L See Appendix 3 oot
UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 7&Amend. | Section 38.3 G
Test T.3
R GR0 RBRUE T
Wb Y ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 X | WLEfF% 4
4 b T, 4 S i k% /
Shock AL : = - See Appendix 4 &) /
UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3
Test T, 4
WA B GRIGHRAET
5 JUEY ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 ik | LI 5
5 il 5. 5 See Appendix 5 a /
External short UN Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.5
A QRIS Rt T
HE WEY ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 X | LK 6
6 p BT 6 See Appendix 6 1
Crush UN Manual of Tests and Criteria =& SHPEnLLE Palllssed /
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38. 3
Test T.6
WA GRISANARTHET
. #) ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 | JLFfHe 7
7 L7 ®T.7 See Appendix 7 E /
OverCharge UN Manual of Tests and Criteria
Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.7
H%ﬁli‘lil ({*{K!}ﬁifll)ﬁrl‘(ﬁ‘]"‘ )
TR JIF) ST/SG/AC. 10/11/Rev. Téhmend. 1 38.3 8% | JLIH3R 8
8 ; BT, 8 : Ak
Forced dlscharge UN Manual of Tests and Criteria See Appendix 8 P;Siged /
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.8
CoREZ St , SRUHRR:20C23C HBARAE: /%
Test Environment Ambient temperature:20°C-23°C;Ambient humidity:/%
Condition
L )
. Test ltem
repBin | —
Subcontracted Test o | LK / [ % /
Condition Subcontracted | Name Post Code
Laboratory Wohk / 9,35 /
Address Tel
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B | RMFE B A | R
No. Name of Test Items Altitude simulation
A S A
‘ ‘ S Befor /5 After o
%5 Sample Status mE FHLE | RE FF3&d /% | Mass Loss | Residual |TLE
Sample Mass OoCcVv Mass OCV OCV  |Other
No. /g IV /g IV 1% 1% Event
001 I3 Cog e 69.1283 |  4.45 5
T . 45 | 69.1289 | 4.45 0.00 | 100.00 | o
002 | ilmERL | 68.9611 |  4.45 | 68.9613 | 4.45 0.00 | 100.00 | ©
003 | oyromERe | 69.0193 | 4.46 | 69.0192 | 4.45 0. 00 99.78 | o
004 | BBl | 68.9025 | 4.46 | 68.9024 | 4.45 0. 00 99.78 | o
005 | irm®®e | 69.0273 |  4.46 | 69.0269 | 4.45 0. 00 99.78 | ©
006 | ppoeporn Rl | 69.1585 | 4.46 | 69.1572 |  4.46 0.00 | 100.00 | ©
007 | ppoiomEnt | 69.1016 | 442 | 69.1004 | 4.42 0.00 | 100.00 | ©
008 | ypaporm®Rl | 69.0835 | 4.46 | 69.0824 | 4.46 0.00 | 100.00 | ©
009 | R | 68.9451 | 4.6 | 68.9432 |  4.46 0.00 | 100.00 | ©
010 | ppiCiom® R ] 69.1864 |  4.46 | 69.1849 |  4.46 0.00 | 100.00 | ©
J\Tf r_'l'his spnlcCo[VLi nhLIL:lnLki onally

&ik: L-#iR V-RA DR R-BE FRK 0-RMk. RRA. LR, RE. LAX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A st 9 AR A LAk | AR
No. Name of Test Items Thermal test
o | HaRka [ Belre KB AR g ik | 4| Job
%5 Sample Status FRE |FF¥EE RE FF#& ¥, JE | Mass Loss| Residual WE
Sample Mass (0]6AY Mass oCcVv OCV [Other
No. /g N /g N 1% /%  |Event
001 | oypos®ms | 69.1280 | 4.45 | 69.1156 |  4.36 0.02 | 97.98 | o
002 | o lGumERL ] 68.9613 | 4.45 | 68.9477 | 4.37 0. 02 98.20 | o©
003 | |oeroERe | 69.0192 | 4.45 | 69.0059 |  4.37 0. 02 98.20 | o©
004 | |egcEERE | 68.9024 | 4.45 | 68.8888 | 4.37 0. 02 98.20 | ©O
005 | |eoBBRl ] 69.0269 | 4.45 | 69.0137 | 4.37 0.02%4 98.20 | o
006 | prooronaft® g NeodB72 || 44600 769 dps [ 4.38 0. 02 98.21 | o
007 | jpaiCERRt ] 69.1004 | 442 | 69.0859 |  4.36 0.02 | 98.64 | o
008 | jpiciCmEAL | 69.0824 |  4.46 | 69.0677 [ 4.38 0.02 | 9821 | o
009 | arqomERL | 68.9432 | 4.46 | 68.9288 | 4.38 0.02 | 9821 | o
010 | jplciCresit ] 69.1849 |  4.46 | 69.1702 |  4.38 0.02 | 98.21 | o

. 2|This space intentionally
N X )
’LTI'[L left blank

£9i: LR VRA DMK R-2kZ F-R K 0-Ak. LAA. LK. REE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B5 : WA LA | )
No. Name of Test Items | Vipration
1\ 4\—\”- 3 I3\, é\ 2 ]z
e | HERA IR Before R Afler | gk | AR | S
%5 Sample Status R=E FHRBE| RE FF#4-, /& | Mass Loss | Residual EJp -3
Sample Mass oCcVv Mass oCcVv oCcVv Other
No. /g 'V /g /V 1% 1% Event
001 | oot o 169.1156 | 4.36 | 69.1248 |  4.36 0.00 | 100.00 | o©
002 | oot | 68.9477 | 4.37 | 68.9571 | 4.37 0.00 | 100.00 | o
003 | R | 69.0059 | 4.37 | 69.0149 |  4.37 0.00 | 100.00 | o
004 | ercEERn | es.8s88| 4.37 | 68.8973 | 4.37 0.00 | 100.00 | o
005 | |eomERL o 169.0137 | 437 | 69.0223 | 4.37 0.00 | 100.00 | o©
006 | jpaccrme7en o Weoilnzs | 4. 3848 |F600EE | 4. 38 0.00 | 100.00 | o
007 | jpoqomdh o 169.0859 | 4.36 | 69.0964 | 4.36 0.00 | 100.00 | o
008 | eiieERL | 69.0677 | 4.38 | 69.0779 [ 4.38 0.00 | 100.00 | o
009 | oo 1689288 | 4.38 | 68.9388 | 4.38 0.00 | 100.00 | o
010 | il o 169.1702| 4.38 | 69.1808 | 4.38 0.00 | 100.00 | o
j\«F,:_E[L'I‘hiS space intentionally

Hik: LR V-RA D-MRR R-RAL PR K 0-R#k. RRA. MK, LA,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

FAK.
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F5 AR B L AR ek
No. 4 Name of Test Items Shock
e s RIEF] Before ‘if‘%}é After BERE %‘J'ﬁ-\%fi 4
PR Sample Status g | FReE| RE FF 349, & | Mass Loss | Residual N %
Sample Mass OCv Mass ocv OoCV Other
Ne. /g IV /g N 1% /% Event
001 | |iiiemER | 69.1248| 4.36 | 69.1233 | 4.36 0.00 | 100.00 | o
002 | oeiEERe | es.9571|  4.37 | 68.9562 | 4.36 0. 00 99.77 | o
003 | |iiemERN | 69.0149 | 4.37 | 69.0086 | 4.37 0. 01 100.00 | ©
004 | iiemERE | 68.8973| 4.37 | 68.8914 | 4.36 0. 01 99.77 | o
005 | jiiemER | 69.0223| 4.37 | 69.0186 | 4.37 0. 01 100.00 | ©
006 | ppiCEERNM | 69.1527| 4.38 | 69.1504 | 4.37 0. 00 99.77 | o
007 | ppiCER | 69.0964| 4.36 | 69.0925 | 4.36 0. 01 100.00 | o
008 | jpWemERE | 69.0779| 4.38 | 69.0715 | 4.37 0. 01 99.77 | o
009 |, lNCEERL | 68.9388 | 4.38 | 68.9371 | 4.38 0. 00 100.00 | o
010 | ppiiyiB®Rl 1 69.1808 | 4.38 | 69.1781 | 4.37 0. 00 99.77 | o
;L—F‘/i [L This sp'd]CCC“i nhthilnnLki()n;ll ly

&ix: L-R V-RA, DAk R-A0ZL F-Ak O-Rik. LRA. LMK, REE. LARK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Sal 5 BAAE LA | A o

Mo Name of Test Items External short circuit
R kA MR E RS RE AR
Sample No. Sample Status Max. Extem/athTemperature Other Bvent

ont lCYéCl‘igﬁsE:E;%ged 56. 5 o

00z b 56. 1 o

e 1CYéC}zﬁﬁ§h§§]§ged 56. 2 0

8 1CYéC§E§?§$ged 56. 8 o

006 25C\2(2C§§ﬁ§t Zﬁ:‘iﬁged 56. 6 ’

d 25C32C1Y7\Clﬁ$z‘f‘1$:ged S 0

008 %ci??iﬁ?fﬁﬁged 57.5 o

009 25035%5?53\ ?E;%ged 57.7 0

010 25CYCHEE e 56, 5 N

25CYC Fully charged

3 Dy This space intentionally left
BUF = blank

%iz: DMKk R-KEL F-RK 0-RfHh. LRK. REAK.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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i . KRR B 4 AR BT
No. Name of Test Items Crush
¥ 9 2 g
Y kA el o AR
Sample No. Sample Status ax. Bx ern/a: c emperature Other Event

1CYC 50%%4H%

Gl 1CYC 50% Capacity 19.4 )
1CYC 50%7%Ht

. 1CYC 50% Capacity 19.0 Y]
1CYC 50%%% 4 ‘

413 1CYC 50% Capacity 19.2 0
1CYC 50%7% &

bl 1CYC 50% Capacity 19. 4 0
1CYC 50%7% 5 ,

b1 1CYC 50% Capacity 19.2 O
25CYC 50% % i

016 95CYC 50% Capacity 19.4 0
25CYC 50%% it .

o 95CYC 50% Capacity 19.5 0
25CYC 50%7% & _

45 25CYC 50% Capacity 19.5 o
25CYC 50%7% it

OLo 95CYC 50% Capacity 19.6 0

LA =N
020 25CYC 50%7¥ = 19 3 0

25CYC 50% Capacity

ELW:%ETﬁ This space iﬁiﬁiﬁjonally left

&x: D4R PR K O-RfBIK. LAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% - RMTE B | T

No. Name of Test Items Overcharge
e bm 5 RS H AR
Sample No. Sample Status Other Event

021 LCYC Futty eharged g

022 ICYéCgﬁﬁsz;liged ¢

023 LCXC Ful oharged e

024 L01C Futty eharged 2

025 25CYC Futty aharged 6

026 2501C Tty aharged o

027 JSCVC iy dhaged P

028 25CYCHEATE L 0

25CYC Fully charged

u?'ﬁ‘lm This space intentionally left blank

&iE: D-fRAR F-AR K 0-Lfik. LA K.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Vi 3 A B L AR 5t 1) JC P
No. Name of Test Iltems Forced discharge
5 RS EAE
Sample No. Sample Status Other Event
029 1cYC lFijliﬁ %ihfcfarged 0
030 10YC lFCqunyEi:iﬁfcllELarged 0
031 1CYC IIEJ 1%?6?ijfcr1?a1~ged Y
032 1CYC chjlciiﬁ %ibfcf‘arged Y
033 10YC IFCJlC 17_;: ﬁjé(crl?arged Y
034 1cYC ll?cl}lclii%iﬁfctlg‘al‘ged 0
035 1CYC llfl},lci??%iﬁilcll%al‘ge(l 0
036 1cYC ﬁll,cl??}ﬁ;)ﬁ(crl?arged 0
037 1cve lrcg{]cljyr:/ﬁ%?albed 0
038 1CYC ll'gtf{lclryE ?iﬁi( Crl?‘arged 0
039 Q5CYLlz SFCL}vlcl'jf%ihé(cb}%arged Y
040 25CY025FCL1Yf i?%i}z(cl#arged Y
041 25CYC25FCL?1C1%T1.}‘J§CFEarged 0
042 T l,jf%i))fcfarged 0
043 ZSCYCZSFCUchl;jrE ?E(crl?arged 0
044 25CYc25FCuY1C 1%%ih§cf‘arged 0
045 25CYC25FCLT1C 1??22#arged Y
046 25CYC25FCL?(1C lzafiﬁfc[#arged 0
047 25CYC25FCUY1C 1?§iﬁféga1~ged 0
048 o 1??1’2(;#&@(1 0

%ix: D-fR4k F-RK O-RR, LARK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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& 1B0LAEL.
Seansy

R aTHTIC
PRt vy

»
VINQO iicrssess \
8B SR /R EF R 7 B it 4H/Rechargeable Li-ion Battery
BE/BIS/Model BA28  HRITHRHEIGB 31241-2022
FRERER B 45 8 B /Nominal voltage:3.91V
Foeb PRSI /7 IR #IE ®/Limited charge voltage:4. SD
A 8 EEE TS 8/Rated capacity:4900mAh U ¢

BEREMETRE 19.16Wh
M&gﬁﬁypﬁcaf c:apaa ity: ﬁﬁﬂOmAhﬁQ 55Wh

st 4 O






